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Tubos de Acero de México, S.A.
Carret, México Veracruz Km 433.7 5
Deifino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
{52) 22 989 1100 tel
{(52) 229 985 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number f Nimero:

13082250

Page / Pagina:

1/5

Date / Dia: October 30, 2013

Gustemer / Clisnte: PLESA ANAHUAC Y C|2

S. 8.4 DECV.

Customer's Order Item / Orden Glients - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturar's Works Order N° / Canfirmacién de Venta:

N/A 16296 205357/04
Manufacturing Process / Proceso de Manufactura: Praduct Type / Tips de Preducto: Surface / Supeificie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN GALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade f Grado de acero: Ends / Extramos:
IAP] 5L ED45/JULY 2013 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADC NORMAL

Dimensions / Dimensionas: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 13 Pes/Pz INominal Weight / Peso Nominal:
B.625 X (.322 INCH SCH 040/ W.C STD 39.37/40.35 FT 524147 FT 15033.334 LB 28.58 LBIFT
H219.1 X 8.2 MM 12.00 f 12,30 MTS 159.760 MTS 6819.000 KG 42,55 KGIM

K -
Speciman condition Specimen dimensions Test Y.S. UT.S. Y.S.A.T.S) Elengaticn 7 Alargamiento
Heat N* | Sample N* | Condicidn de la probela Dimensiones de la probeta femp | Eul 0.50 %. Reg. :
Colada N°| Muestra N*| Ls Sc ] Type| Ori Size Area Temp. jMin: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamaiio Seccitn | ensayo [Max: - {Max; - -
mm mm2 °C MPa MPa n % %
Bo6ag | o738l ] B | AM ] 55 1 L | Seehxenar | aidzd | AT 311 279 0.65 2 200 | 44,0

LAM: As manufactured / Segdn procesa de fabricacisn
B: Bady / Cuerpo

iz Longitudinal / Longiudinal
Lo initial length / Langitud ineial

Ls: Location of sample f Ublcacion de |a muestra

Cri: Orientation / Orientacion

Req. Max: Required maximum / Maximo requerido

Sc: Specimen condition f Condicion de la probeta
8s: Sirip specimen f Muestra rectangula

Gornpgsition % / Compdsidion

% 1000

Cu

400

This-Gertificate is issued by a comipulenizéd 4
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Tubos de Acevo de México, S.A.
Carret. México Veracruz ¥m 433.7 S

Delfino Valenzuela Tejeria, Verncruz, Veracruz

P 91697 MEXICO
(52) 229 989 1100 tei
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADC DE PRUEBAS EN FABRICA

Number / Numero:

13082250

Page / Pagina:

215

Date / Dia: October 30, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DECV.

Customer®s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacién de Venta:

N/A 16296 20535704
Manufacturing Prozess ! Procesa da Manufactura: Product Type / Tipo de Products: Surface / Superficie:
SEAMLESS HOT ROLLED _ LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SiN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:
AP! SL ED45/JULY 2013 BiX42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensicnes:
HB.EZS X 0.322 INCH

219.1 X 8.2 MM

Schedule / Cédula:
SCH 040/ W.C STD

Length / Longitua:
39.37/40.35 FT
12.00 /12,30 MTS

Quantity f Gantidad: 13 Pes/Pz
524.147 FT
159.760 MTS

15033.334 LB
§819.000 KG

Nominal Weight{ Peso Nominal:
28.58 LBIFT
42.55 KG/M

Composition % f Campasician %

X100 X 1000 X 10000 X100
ClM| Si|[Ma] Crj P S Vv INof NifCu| Sn] ALl Ti| As] B § Ca] N |CaliiCol2
H Max | 28 J120] — | 5] 40| 30 ] 30 | 80 — [ 400F 400 | - — - - - - -~ | 15 | 100
Min -~ F 29 | 0 - - - - - - - - - - - - - - - - -
HeatN® § SampleN° [P Max | 28 120 - 16 | 40 | 30 | 30 | 80 - Ja00]a00] — - - - - - - | 15 | 100
Colada N° § Muestra N® Min - 29 [ 18 = = - — - - - - - — - - - —
 ezmemmcr e s o
86648 97382 T4 68

|Gol. 15 8UMA No+V+TI
“JCel. 2 SUMA Mo+CrNi+Cu+y

Product / Producto

Required values;

CIndividuales

Valores requeridos

| Max 220 |

Var: —

Sample N°

Muestra N°

..Ls:

e
47381
97382

Mi(.ir;ile wall / Centro

3 0 Ihe trade-mark green colore
"Tenarls {s siampad I case the nwner “of: I.he angmal cerfificate weuld release a copy of ll. he st atlest fts ccmformlty to the original onei X

= upon himsalf the respansnlﬂlily 1or: any {Untawiil of i3 arluwed use. Any alieration andfurfalslﬂwimn will b suhjec{ad i the law.
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= ?iﬁ ) Q':’%' Tubos de Acero de México, 5.A.

B % &2 %ﬂ@@ Carret, México Veracruz Km 433.7 5N

i Deifino Valenzuela Tejerfa, Veracruz, Veracriz
i C.P. 91697 MEXICO

(52} 220 989 1160 tet

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Numoer/Nomer: | Pags/Pagina
CERTIFICADO DE PRUEBAS EN FABRICA 13082250 315
Bate / Dia: October 30, 2013
Custorner / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: . [Manufacturer's Works Order N® / Confirmacién de Venta:
. NIA . 16296 205357104
‘ Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Praducta: Surface / Superficie:
ﬂSEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especlficaciones: Stee! Grade / Grado de acero; Ends / Extremos:
AP 5L ED45/JULY 2013 BIX42-L245/1.290 PSLA NORMAL BEVEL
BISELADO NORMAL
Dimensions ! Dimensiones: Schedule / Céduta: Lenglh / Longitud: Quantity / Cantidad: 13 Pcs/Pz Nominal ¥elght / Peso Nominal:
8.625 X 0.322 INCH SCH 040/ W.C STD 39.37 140,35 FT 524147 FT 15032.334 1B 28.58 LB/FT
2191 X 8.2 MM 12,00/ 12.30 MTS 158.760 MTS 6819.000 KG 42.55 KG/W

8

|B: Body ! Cuespo Max: Maximum / Maximo

Standard { Norma:

HeatN® | Sample N° Result
Colada N° | Muestra N° Rasultado

ar: Variation | Variacion E

Good / Buena

- 66643 97382

s Pressure f Presion - - Timg ¥ Tigmpe'

| Units Unidad, Vali{a'.:f‘\ia ) ;§gc6ﬁds.’5egundos

5

i tpa. 16.6

~]Esia cariincado se emite mediante sisterra Gompul firma electranica.  El gerfificado ariginal posee impreso el laga
*|Ténaris coler verde. En casa de que ol poseedot del certifica g ina copia, debera garal 8 conformided con el orlginal hacigndose
ponsable por cualquier use legal o Ingeblde. Cualquler alteracidn wo falsliicacisn estara sufsta-a laley:".

" This certificate s issued by & compulerized systein and it is-valid with eleclronic signature. Qn the origingl ;:en?ﬁcal_e ihe Irade-mark green colcred
i B -'"I'__enaris"is-sla_mped. In cass the owner.of the orginal terlificate would relsase a copy of.it, e must attest ts cehformmily to the original ohé taking
i <. lupen himselfthe responsibility for any unlawful.or nat allowed use. Ary sllerafion and/for Talsification will.bg Subjéciad to the law.
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Tubos de Acerc de Méxice, S.A.

Carret. Mético Veracruz €m 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracryz
T 91697 MEXICO

{52) 229 989 1100 tai

(52) 228 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number f Namero: Page / Pagira:
CERTIFICADO DE PRUEBAS EN FABRICA 13082250 4/5

Date / Dia: October 30, 2013

Customer / Clienta: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Item / Orden Cliente - {lem: Customer’s Reference / Ref. del Cliente: Manufacturer's Warks Crder N° { Confirmacion de Venta:

WJA 16296 205357/04
Manufacturing Process / Proceso de Manufactura: Product Type f Tipo de Producto: Surface { Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIM COSTURA CONDUCCION SIN COSTURA . BARMIZADQ
Standard or Specification / Normas ¢ Especificaciones: Steel Grade / Grado de acera: Ends / Exltremos:
AP| 5L ED4SLIULY 2013 BM42-L245/L.290 PSL1 NORMAL BEVEL

: BISELADO NORMAL

Dimensions / Dimensiones: Schedula / Cédula: Length / Longilud: Quantity / Canlidad: 13 PesiPz {Mominal Weight / Peso Nominal:
8.625 X 0.322 INCH SCH 040 /W.C STD 39.37/40.35 FT 524147 FT 15033.334 LB 28.58 LB/FT
EZ’] 9.1 3 8.2 MM 12,00 / 12.30 MTS 159.760 MTS 6819.000 KG 42.55 KG/M

i

HEAT TREATMENT / TRATAMIENTO TERMIC

Heat treatment / Tratamiento térmico: Pipe / Tubo
Cuench media of heat ireatment process / Medio de enfriamento del tratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asroiled

nufactureﬂ by TenarsTamsa

[Not mpalred by weldmg

. Non des1ruclwe test. Satisfactory

L zz'HRCMAx _
" [Tamsa Ref: 462239

fing: M;phiﬁe.

(.Y FOR HARDNESS RA103, 2010 SOLO'

This cerllﬁnale is lssued bya cnmpularlzad syslam -and il ls Valld wilh elactonic signature;-Cn lhe origlnal nerhﬁcale !he trade-mark graan cpered
s Tenans is stamped in case {he'owner of The unginal certtificate would release a copy of.
: upon hrmsel! the responsﬂ:lhly for- any ‘Untawlut of not a!kmed use. Any i and.’or Talsificati .w:II be sub| to the: law,

hf;rma electronica. E! oeriifcado orlginal pasee jmpresa &l loge
na copia, debera gar: trzarla confoermidad con of original haciéndose
slfcacuﬁn astars sujataa liley.

he must afiést its cnnfnnmty 1a the original one;

FORO3T7T: *. -




s ? " i ) Tubos de Acero de México, 5.A.
r @g@% gﬂ%@ ' Carret. México Veracruz Km 433.7 5N
- = Delfino Valenzuela Tejeria, Veracruz, Veraciruz
C.P. 91687 MEXICO
{52} 229 939 1100 tel

(52) 229 589 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA | Number/Nimoro: | Page  Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13082250 5/5
Date / Gia: October 30, 2013
Customer / Cliente: PLESA ANAHUAC Y C{AS. 8.A. DE C.v. Customer’s Crder lterm / Orden Cliente - item: Customer’s Reference / Ref. del Cliente:  [Manufacturer's Works Crder N° / Confirmacion de Vanta:
N/A 16296 205357/04
Manufacturing Process ! Proceso de Manufactura: Product Type / Tipo de Producio: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS ’ VARNISHED
EAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Exiramos:
AP] 5L ED45/JULY 2013 BiX42-L245/1 290 PSL1 NORMAL BEVEL
|BISELADO NORMAL

Dimensions / Dimensicnes: Schedule / Cédula: - |Length / Longitud: Quantity / Cantidad; 13 Pes/Pz MNeminal Weight / Feso Nominal;
8.625 X 0.322 INCH SCH 040/ W.C STD 39.37 /4035 FT 524.147 FT . 15033.334 LB 28.58 LB/FT
E219.1 X 8.2 MM 12.00/ 12,30 MTS 159.760 MTS 65819.000 KG - 42,55 KGIM

Heat N° Quantity Length Weight
Colada N* Cantidad Longitud Pesa
Weces) (ft) {m}) (Tons)
66648 13 524.15 156.76 6.819
Average length per pipe Nominal welght per pipe
Longitud promedio por fubo Peso nominal por tubo
{ft} (m) {Ibtty (kg/m)
40.319 12.289 28.681 42 683 -

nd inspacted in accordang
a daclaration of origi

QUALITY CERTIFICATION DEI
DEPTO, DE CERTIFICACION DE CALl
Teresa M. Casteild Abraham

! iCerif cate is issued by a compulerlzed aystem “and it is.valid with electronic slgnature.” Tn’ The anninal cerifficate the Irade-mark green colore T[Estecerificado se ermite mEdiants sistema compulaT a0 1firma glactronica.  EJ ¢erlificado eriginal pasee impreso &f lego
L "Tenarls' I8 slamped In case the owner nf the nzlglnal certificale would release a copy:af: _musla\test'ils I orrnlly to the originat o 1kif enlor verde. En caso de que &l peseedal i & capia, debera garar & conformidad con el ariginal haciéndose
; upun hlmself |he responsmllltv far any Linlawiil ar.not-alloiwed use, Any afieration and.'or (alsiﬁcalmn will be sub}eclad 10 the law, respuns le por cualquier use flegal o Indebido. ﬁ ficacién eslard suista 5 -




